Refer to the two “add-on” assembly drawings for screw and bolt sizes when not called out in the text.

4 M2 Antenna Systems, Inc.
Model No: 7-10-30LP8 UP-KIT

ANTENNA SYSTEMS, INC.

FOR CONVERTING THE 10-30LP8 TO A 7-10-30LP8 'SKIP LOG'

NOTE: WHEN USING THE 5/64” ALLEN WRENCH PROVIDED BE SURE THAT IT IS FULLY INSERTED INTO THE 8
-32 SET SCREWS TO BE SURE FULL TORQUE CAN BE APPLIED WITHOUT STRIPPING THE SET SCREW.

1.

Begin by installing the VERTICAL SUPPORT TUBE. Remove the two center bolts in the element clamp plates. Feed
the 1/4-20 x 3 1/2 bolts through the clamp plate holes and add the 1/4-20 locknuts. Tighten securely.

NOTE: If you have our early version log periodic, the bolt pattern may not match the square tube holes. Place
the square tube in position, mark the plate where the holes should be and drill 1/4" holes through your clamp
plates. Then assemble as noted above.

Refer to the 7-10-30LP8 element# 1 assembly detail drawings and prepare each element half by adding the STABI-
LIZER INSULATOR, DUAL WING SKIP SUPPORT ARMS AND ELEMENT OVERHEAD SUPPORT CLAMP. Then
add the 3/4” AND 1/2” LINEAR LOADING ARMS. Do this by opening the element joints on each element half and
sliding on the parts to their approximate positions as shown. Then reconnect the element joints. Finalize the positions
of the parts as describe in the drawings. The white plastic rod insulators can be installed at this time in each support
arm.

3. Place the element on a level surface with the support post up. FROM THE ELEMENT BUTT SIDE, feed a 3/16” x 72”

LINEAR LOADING ROD through the flat support insulator and on to the un-insulated side of the DUAL SUPPORT
ARM until 5/8” extends beyond arm. Install (4) and tighten the (2) 8-32 x 1/4" set screws locking this rod in place.
Install two SHAFT RETAINERS, one at a time, onto this rod tip and snug up to linear loading arm.

NOTE: to start the RETAINER, hold the 3/8 x 3" PUSH TUBE in your hand with one end between your thumb
and forefinger. Now center retainer on this end, “dish” into tube, and hold in place with the same thumb and
forefinger. Grasp the linear loading rod near the end with your other hand and firmly push the retainer onto
the rod.

In the same way, feed another 72" LINEAR LOADING ROD through the flat support insulator and on through the
white polyethylene insulator until 5/8” extends beyond insulator. Tighten the (2) 8-32 /4” set screws locking the rod in
the arm. Install two SHAFT RETAINERS, one at a time, onto this rod tip and snug up to insulator. Install two 8-32 x
1/4” set screws into a 1/4” x 1/2” x 1” SPLICE BLOCK and install block on 1/2” rod tip up against the retainers. Tight-
en set screw. Repeat for other element half.

M2 Antenna Systems, Inc. 4402 N. Selland Ave. Fresno, CA 93722

Tel: (559) 432-8873 Fax: (559) 432-3059 Web: www.m2inc.com st
©2017 M2 Antenna Systems Incoporated




ASSEMBLY INSTRUCTIONS

5. Insert (2) 8-32 x 1/4” set screws into each remaining SPLICE BLOCK. Slide a splice block 1/2” on the open
ends of each of the rods just installed and tighten the set screw.
Now insert two more 3/16” x 72” rods per side into these SPLICE BLOCKS and tighten the set screws.

6. Slide another 3/16” x 72” rod through the white insulators on the 3 arms beyond the dual support arm. In-
sert the inner rod end into splice block at the dual support arm and tighten set screw. Now slide the sec-
ond 72" rod in through the white insulators and connect it at the spice block as before. SEE THE FRE-
QUENCY CHART on the LINEAR LOADED ELEMENT ASSEMBLY DRAWING and select the desired
center frequency for Element #1. Cut this outer linear loading rod to the desired dimension. Position the
outermost linear loading arm about 6” from tip. Space the other arms to support the rod at equal intervals.
Then tighten all clamp screws. Repeat for other element half.

7. Next, pre-assemble both pair of LINEAR LOADING SHORTING BARS using (5) 8-32 x 7/8” screws and
locknuts. NOTE: THE BARS ARE NOT SYMMETRICAL IN THE CENTER GROOVES. Now pass about 4”
of HPTG-1200 through the CENTER groove and back through the offset grooves so you have about 2-1/2
inches of cable end coming back for later clamping. Using a tape measure, mark each rod at the “A” Dim.
back from where it attaches to the DUAL SUPPORT ARM. Slide a shorting bar set onto the rod ends and
position the shorting bar clamps at your “A” Dim. marks. Level the bars; equalize the rod tension and begin
tightening the outer screws. Once everything is straight and aligned, tighten all 5 screws. Repeat for the
other side.

NOTE: IF YOU WILL BE USING THIS ANTENNA FOR OPERATION BELOW 6.950 MHZ, THEN DO NOT
TRIM OFF THE EXCESS ROD BEYOND THE SHORTING BAR. CONSULT THE TUNING CHART FOR
THE PROPER SHORTING BAR SETTING AND THEN TRIM OFF EXCESS 5” BEYOND THE SHORT-
ING BARS.

IF OPERATION IS DESIRED ABOVE 6.950 MHZ, THEN CUT THE EXCESS ROD MATERIAL OFF AT 5”
BEYOND THE SHORTING BARS.

EXCESS ROD MUST BE TRIMMED AS DESCRIBED ABOVE OR RESONANCE MAY BE
LOWER.

8. Cut the 30 ft. phillystran into to equal length and route through the element support clamps and pull tight.
(see the self locking method shown in the assembly details diagram). Route the other end of the cable
through the thimble and upper turnbuckles and wire clips and pull tight and tighten the clips, equally ten-
sion the cables using the turnbuckle. To check your tension, lift the element up at the center and note the
element droop. Each element should droop 10” to 16” at the tip.

9. Now route the linear loading phillystran through the lower turn buckles and thimbles and add the wire clips.
Pull the cable though and tighten the wire clips. Use the turnbuckles to tension them just to slightly help
the main element supports. Use 1/4-20 nuts provided to jam the turnbuckle.

10. We have provided a new coil section to go across the rear element which is different from some earlier
coils. If this coil is different from your original, replace the original with this new coil. FINAL CHECK ALL
HARDWARE FOR TIGHTNESS.

THIS COMPLETES THE ASSEMBLY PROCESS.

NOTE: When mounting this log periodic on a tower or mast with other antennas there may be interaction par-
ticularly if any of the other antennas are resonant in the 7 AND 10 to 30 MHz band. In general VHF and/or
UHF antennas mounted for HORIZONTAL POLARITY should be at least 40 inches above or below the log
antenna. Use good quality 50 Ohm feed line to feed the log and be sure your tower and rotator system can
handle to wind area and weight of this antenna. We want you to enjoy operating the SEVEN AMATEUR
BANDS that this antenna covers not to mention all the other possible applications for this versatile performer!



7-10-30L8 DIMENSION SHEET

A
CENTER
NI COIL SPREAD TO 5.5-6" *5" DIMENSION
RUNNING CENTER [~ SEE TUNING CHART —— i
DIMS. . . -
0.0 (end) : E
2.0 ~— N | BT 3 — - 2
TRIM ———13! ! i /" ELE#
T05" lett—— A" DIMENSION  —— 5/8" /
\ /) PAST SEE TUNING CHART COMPRESSION 1/2x67
\J |/ SHORTING CLAMP (64" EXPOSSED)
A BARS
. n \
78.75 % PHASE LINE STANDOFF AND NYLON TIE
\/ 3/8" EYEBOLT (52" TO BOOM REAR)
DA"
B075 [%] ELE#2
I 9 P 10 W7 X6
/ (EXPOSSED 59-1/2")
/" CROSSOVER 5/8"
67.375" %\-—/ CLOSER TO oM
y ELEMENT #3
1 | . ELE#3
148125 ? Fa 1-1/4 10 34x73"
N AN
54.25 A\ BOOM TO MAST PLATE &
/ PHASE LINE CROSSOVER
CLOSER TO ELEMENT #3
202.375 ; ] e ELE#4
f 1.0 34 \ 112X 40,25
(EXPOSED 37-1/4")
43.5" %I "
COMPRESSION
¢ CLAMP
245.875
* 1.0 304 X 62-1/4" ELE#S
35.0" 3/8" EYEBOLT (79-3/4" TO BOOM FRONT)
0
280.875
10 3/4 X 38-1/2" ELE#6
28.875"
309.75 L e 1 ELE#7
4 5 10 sux22e
405" 4:1 BALUN & 1" X 1" X 4" BRACKET5/8“
COMPRESSION
i / CLAMP
350.25 . Co—: i - 2 DIRECTOR ELE #8
7/8 X 29-3/4 .
CENTER SLEEVE 12X 24172
FRONT

(EXPOSSED 21-1/2")



7-10-30LP8 ELEMENT#1

ASSEMBLY DETAILS

ELEMENT #1 OVERHEAD SUPPORT

HPTG1200 ELEMENT

OVERHEAD SUPPORT
"NEW" ELEMENT
e OVERHEAD SUPPORT

TURNBUCKLE
14" X 4”

SHORTING
BAR HALF

CABLE EYE

WIRE CLIP

HPTG1200
TENSION LINE

LINER LOADING RODS

BOLT, 1/4-20 X 3-1/2",88
LOCKNUT, 1/4-20,58
NOTE:

SOME ANTENNAS MAY USE
BOLT, 1/4-20 X 3-314"55

ANTENNA BOOM

SHORTING BAR AND HPTG PHYLISTRAN
ASSEMBLY DETAIL

QTY (5) 8-32 X 7/8 SCREW
W/ LOCK NUTS\\\

\

\HPTG 1200

PHYLISTRAN
STRAIN RELEEF
BLACK DELRIN

Q1Y (2)
SHORTING
BARS

T3/16 LINEAR
LOADING RODS



1IV13d NMOQ 311 dAVTO Ld0ddNS
Av3aHY3AO LN3JNTT3 MOHS OL1 d3SN 3dN10Id OI4daNTO
VNN3LNVY dNOA Ol O14103dS 39 LON AVIA 34NL1OId SIH1:31ON

——S00Y ONIAVOT d3NIT

nmwmw.Nm..m. ‘1n NXO0O
> uCf b X CE-8 MAHOS

—QC

pee

WO X b/ Xl
HOLYTINSNI LHOddNS

11v1i3d dNVTO L30ddNS
AVIHY3IAO0 LNIN3T3

SS'Ze-8 “LNNXOOT
SS'.Z/L L X TE8 'MIH0S
HLIM
— WMV ONIQYOT ¥VaNIT

L—-552€8 'LNNMDO0T
SS'b X 26-8 MIAHOS
HLIM
1¥0ddNS ¥3ZINIgv1S
ONIAVOT H3NIT

ASSEMBLY DETAILS

=
H
-
=
LLl
=
LLl
—d
LLI
o0
o
—d
(=
D
=)
%
N

SSTE 8 “LNNYOOT
882/ L X 268 MIAOS

SSZe-8 'LNNXMOOT dAVT1O 140ddNS
——140ddNS AYIHYEIAO SS /Ll X 2€-8 ‘MIHIS— Av3IHY3IAO INIWIT3
IN3IN3T3 00C LD LdH .
—SS .#/l X 28
W6 X 8/ M3IYOS 138

HOLVINSNI ¥YINIT—




\Gl / NOILO3IS dIL // /b
ILEIZER
/ ..N\mrs_z< ONIAvO1 dV3ANIT /
N Wb X ._N: R Wb X2/ BN g
(= HOLVINSHI J\Q/ 2 // YOLVINSNI A10d V\ N
N A RS s )\\ NOILD3S
2 RN e NN K IEMERE
~. e e \\ \ / / / \ \ /
NSNS \\\ - . \ \\ " LNNAD01 ~09 X .Wb/E
U /n__k/ W\ \.\\ wﬁw_m%m / A m\“ e \\ 2 Eunwm //
= BT Wr\ W X268 S F\A \ . XZe8 AN
N’ .9 @ - N \\ \mg /
G ///// As\omwmw,u.__owwm pvd /// g0 oNiavol svE
. ~ i "
NSO ~ HVANIT.oLE ONILYOHS 1Svd
N ~ .S 01 oY 9L/e
\ SS3IX3 440 WIYL
- / ‘$07d §
D \\ LANMOO1 \
® M3YOS
/
\ Y 1HVHO ONINNL 33S s.xzes 3a1S HOV3
\ / / w85 O ISNIWIA < no3avo e e
O / vt A_J|l!|z TAAT] A3 3navo aLe (1)
1¥0ddns 17T
— \ \\ avaHNaAo -~ | |y T — - \\ \zm<nw_w._mwm_u._hu_n.__
ENEERE] N
LT 09X e , : -
R CH = T 09X/l (e ® 09X2/V- —.@_“I&Tu,@ o
" =y \
< p il RN e
LL | q T @
-t P - 2 ‘LNN Wvr 2
[ [ Lttt m_n__w HOV3 ‘saoy
2 | . N | / 61 X OL/e (z) /@ ¥vE ONILYOHS VIA3 NV HOOH
AHOLOVd ZA LOVINOD ZHW 0'8 3ACEY HO ZHN 9'9 " .W:-!ODQZ&—.—._. Ji
MOT3E IONVY ONINNL GIANILXT HO4 "1334 Sb 1V NIIVL O/ZE<O._ dVvaNii
| o | SININTHNSYIW TWNLOV WOYH NSYVL I¥IM  S.LNIOd ISTHL /
— (ZHW) AONINOIYA .
08 62 8L LL 9L SLYLELTL VL OL 69 89 L'999 A
06
> SYUINIV1SY 1avHS
NOLQIS
8 6 N (@) suanvLy INFATTZUOLVINSNI * SLe @ Bm”\_wmuw
P ool —3ANNG TYOILSHOTHL il é b PRAAIS ARGIO0T ONY M3XOS
— oL < 11X 268
() ~U , @anL.i-1
! z o N //m_wmu_m W/ NIVOV Lina)
Q O g > N / N KRe wazinievis
n ./ $SAod ONIavo1 f K SV MOV
3 Z oz gvaNIT.9LE ) : J_ X1
wl =
I = sz / HOOT v
0 [a) N I0I1dS 1HOddNS
o & S vna
1 © gel LANMOOT ANV MIHOS QO ONIAVO
1 b X 268 N HVANM.SLE
N ork TVL3IA NHY 1 H40ddNS Tvnd
Spi

0Z| 0ZL OZL OZL OZ} OZL 0Zh 0Z} OZh OZTh OZLBZh OEk ZEL vEL
SNOISN3IWIA V.




7-10-30LP8 UP-KIT PARTS & HARDWARE

DESCRIPTION QTY
SUPPORT POST, LL, 1" X 1” X 24" (M2AVRO0S50) ........ccecieiienieiiiieieeeeseeen 1
ELEMENT OVERHEAD SUPPORT CLAMP (M2APL0212) .....ccccooviiiiiiiiieee 2
ELEMENT OVERHEAD SUPPORT LINE, HPTG1200 X 30’.......ccceeiiiiiiriiieine 1
STEPPED INSULATOR (M2APLO0O37) ...ueieiieieeiee e 2
LINEAR LOADING INSULATOR (M2APLO038)........ccerieeeireeeieeeseee e 6
SPLICE BLOCK (M2APLO03B)........ceeieeeiieieeeie i 8
SKIP SUPPORT ARM, DUAL WING, 3/8 X 1 1/2 X 5.750 (M2APL0020) ............ 2
LINEAR LOADING SUPPORT ARM, 1/2” X 3/4” (M2APL0O015) .........ccciiiiinene 4
LINEAR LOADING SUPPORT ARM, 1/2” X 1/2” (M2APL0014) ........ccccoiiiiieee 2
INSULATOR, STABILIZER BAR 1/4 X 1 X 6", ABS (M2APL0200)...................... 2
SUPPORT ARM FOR STABILIZER BAR, (1" HOLE) (M2APL0201).........cccccvun. 2
SHORTING BAR HALVES, 1/4 X 3/4 X 5.875" (M2ASB0250) ........cccvecvievieennnnns 4
STRAIN RELIEF, BLACK DELRIN (M2APLOT00).......cciiuiiiiiriereenee e 2
HPTG-1200 X 36" PHILLYSTRAN ... 2
ASSEMBLY MANUAL ... e e 1
LINEAR LOADING RODS, 3/16" X 72" ... .o e 12
HARDWARE

TURN BUCKLE, 1/4-20 X 47, HOOK AND EYE ......ooiiiiieeeee e 4
BOLT, 1/4-20 X 3 3/4” STAINLESS ... 2
NUT, 1/4-20 LOCKING, STAINLESS ... .. 4
NUT, 1/4-20, STAINLESS. ... 2
SCREW, 8-32 X 1-1/2" PANHEAD, STAINLESS .......c.cccoiiiiiieeere 10
SCREW, 8-32 X 1-1/4" PANHEAD, STAINLESS .......ccoooiiiiiiiieeeee 4
SCREW, 8-32 X 1.0" PANHEAD, STAINLESS ..o 16
SCREW, 8-32 X 7/8”" PANHEAD, STAINLESS ... 10
NUT, 8-32 LOCKING, STAINLESS ........cooiiiieeee e 38
SET SCREW, 8-32 X 1/4 STAINLESS ... 20
KEEPER, 3/16 STAINLESS........ooo e 8
CABLE CLIPS, /8.t 8
CABLE EYE, 3/167 ... 4
PUSH TUBE 3/8 X 3" ALUM. ... 1
ALLEN WRENCH, 5/647 ... 1

M2 ANTENNA SYSTEMS, INC.
4402 N. SELLAND AVE
FRESNO, CA 93722
559-432-8873 FAX 432-3059
www.m2inc.com Email: sales@m2inc.com



